WHEEL ASSEMBLY

1183
ADJUSTING NUT

\\— 1073

1/4 X 1-1/8
ROLL PIN
1004
3/4 UNC HEX NUT
1182

ADJUSTING SCREW

STANDARD cﬁﬁﬁi <
'iugf' 1016

WHEEL W/O BRNGS e

/o E 1098

0 4723 SEALED BEARING
BIG GAUGE WHEEL FATNIR 204RR6
(OPTION-REQUIRES 0806 -
FORK #2365) AXLE SPACER

1098
SEALED BEARING
204RR6

1164
STANDARD GAUGE WHEEL FORK
—-OR-

2365

FORK FOR BIG GCAUGE WHEEL OPT.
—0OR-

2159

SHORT WHEEL FORK OPTION

1032
3/4 X 8-1/2 NC BOLT




1016 N~

WELDED NUT

1032
3/4 X 8-1/2 NC BOLT

- AXLE SPACER

S 1098
~ _ SEALED BEARING
~ o 204RR6

~
-7 1/2 X 1-1/4 NC BOLT

COULTER ASSEMBLY

1183
ADJUSTING NUT
1073

’X¢ 1/4 X 1-1/8 ROLL PIN

1182
ADJUSTING SCREW

1165
CENTER COULTER FORK

1004
3/4 NC NUT
7
P -~
-~ s -
-~
_ -~
-
-7 1098
SEALED BEARING
P 204RR6
e
1094
WELDED HUB

1019

0806

1106

20" COULTER BLADE

1002
1/2" NC NUT

1053
1/2" LOCK WASHER

1049
1/2" USS FLAT
WASHER




DISC BLADE ASSEMBLY

1071

1067
HAIR PIN COTTER 1/2 X 3-1/2 CLEVIS PIN
(HARDENED, YELLOW)

1068
SNAPPER PIN
3/8 X 2-1/2

|
' 1166
@ 30" CUTAWAY TEE
-0OR-

0 1299
0 WIDE ROW CUTAWAY TEE
0
0
0

1091
DUST CAP

‘{\_ WEEDING DISC HUB
1010

3/8 CENTERLOCK NUT

1074
SNAP RING
1104
SEALED BEARING
206KPP16
1051
3/4 SAE FLAT

WASHER

CUTAWAY SHANK

1055
3/4 LOCK WASHER

1004
3/4 NC HEX NUT

1031
3/4 X 3-3/4 BOLT

1018
3/8 X 1 BOLT

1047
3/8 USS
FLAT WASHER

1105
14" DISC BLADE



TRIP LINKAGE ASSEMBLY

1082
TRIP STOP BUSHING

1 X 5/8 MACH.
BUSHING (3)

1022

5/8 X 1-3/4 BOLT

1066
1/8-27 % 4 NIPPLE

(PRE-2003: 1190) 1190R

PARALLEL LINK BUSHING 1017
1/4 x 1-3/4 BOLT
1059 1186
1/4-28 ZERK 45 DEG PINOT PIN (2)
MAIN FF%Z\I:A% 19(‘)‘610"
LOCKNUT
. N 1058

/1/4~2a ZERK, ST.
T 1176

1062
1/8-27 PIPE CPLR (2)

1061
1/8-27 ZERK 45 DEG

1060
1/8-27 ZERK STRAIGHT

1065
1/8-27 X 2 NIPPLE

st SPRING TRIP UPPER PIVOT 1083
PIVOT BUSHING
Vi 1054
&/ 5/8" LOCK WASHER
1003

5/8" NC NUT

1072
178 HARR PIN
1075
TOGGLE TRIP SPRING

1004
4 NC NUT
1055 3/ ¢

(PRE-2003: 1185) 1185R
3/4 LOCK WASHER 1003

PARALLEL LINKAGE
BUSHING (2)

° © 1054
g;ﬁ// 5/8 LOCK WASHER

1023

5/8 X 2 NC BOLT  >~_
1017 >
1/4 X 1-3/4 NC BOLT 1169
1186 TAILPIECE (RH)
PIVOT PIN 1189
1006 1/2 X 4 EYE BOLT

1188
TRIP SPRING RETAINER

1187 1008
TRIP SPRING PIN 1/2 NC NYLOCK NUT

1059
1/4-28 ZERK 45 DEG

1/4 NC TOPLOCK NUT

1033
3/4 X 9 NC BOLT

1168

TAILPIECE (LH) 175

SPRING TRIP LOWER LINK

1024
5/8 X 2-1/2 NC BOLT (4)



PARALLEL LINKAGE ASSEMBLY

(PRE-2003: 1190) 1190R
PARALLEL LINK BUSHING 1017
1/4 x 1-3/4 BOLT 1066
1059 1186 1/8-27 X 4 NIPPLE
1/4-28 ZERK 45 DEG PVOT PIN (2) 1062
1006 1/8-27 PIPE CPLR (2)
3745 1/4 TOP
MAIN FRAME LOCKNUT 1061
1/8-27 ZERK 45 DEG

1060
1/8-27 ZERK STRAIGHT

1065
1/8-27 X 2 NIPPLE

1072
178 HAIR PIN (2)

4 NC NUT
(PRE-2003: 1185) 1185R 1055 3/
PARALLEL LINKAGE 3/4 LOCK WASHER 1003
BUSHING (2) - ®-——""_  5/8 NC NUT
T o .®
< 1186 o ¥ 1054
/,/”’W—/ PIVOT PIN - g_ﬁ/sﬂs LOCK WASHER
1017 = <. ,," B
1/4 X 1-3/4 NC BOLT T " ew—_1006-1/4 UNC ety
N TOPLOCK NUT -~ o7 o7 -

1033 ey
3/4 X 9 NC BOLT L
1168 ¢ 1169
TAILPIECE (LH) 6’ TAILPIECE (RH)

1024
5/8 X 2-1/2 NC BOLT (4)



1058

1/4-28 ZERK, ST.
3391
TOP PARALLEL LINK
1028
5/8 X B-1/2 NC BOLT
1177
LOWER PARALLEL LINK
1058
1/4-28 ZERK, ST.

(PRE-2003: 1184) 1184R
PARALLEL LINK BUSHING (2)

1004
3/4 NC, NUT
1055
3/4 LOCK
~ Q

0.

L ~

\:):,
1179 Y
MOUNTING ANGLE (2) ~.

1030 \_1033
5/8 X 10 NC BOLT 3/4 X 9 NC BOLT

U-BOLT 3/4 X 7 X 8-1/2 NC

123E:§§;;;::]J

TOP LINKAGE FRAME

1003

1004
© 5/8 NC NUT

3/4 NC NUT—N -
w0ss_ 9 g 7§§4§E*~—-\§_1054
~.

3/4 LOCK 5/8 LOCK
g 1249
1179 e o
MOUNTING ANGLE (2)\/%\- \I\QBOLT 3/4 X 7 X 8"'1/2 NC
//; 1003 6. |

-7 5/8 NC NUT
// 0 @,@
- 1054 |~

5/8 LOCK

<)
= 1020
s 1/2 X 3 NC BOLT
1073
q 1/4 X 1-1/8 ROLL PIN

1183

_ ADJUSTING NUT

' AN 1181
‘&T‘-‘N"*—_‘\"“‘--\~_f2igiiﬁG SCREW
\
AN 1002

\ 1/2 NC HEAVY NUT

1180
DOWN PRESSURE SPRING
ADJUSTING BRACKET

1076
3/4 NC NUT DOWN PRESSURE SPRING (2)
1055

3/4 LOCK



FOOTPIECE
1043
1/2 X 3
PLOW BOLT
AN
\
N\ -
FER
-~
//
1037
1/2 X 2 \
CARR. BOLT

1053

1/2 LOCK WASHER
1002
1/2 NC NUT

WELDED CORN RIDGING SWEEP

FLIP DOWN CORN RIDGER

RIDGERS AND SWEEPS

FLIP DOWN

CORN & BEAN

RIDGERS FOR
B&H CULTIVATORS
BEAN, 30" 1965
BEAN, 30" LH | 1965L
o BEAN, 30" RH | 1965R
BEAN, WIDE 1963
BEAN, WIDE LH | 1963L
BEAN, WIDE RH | 1863R
CORN, 30" 1952
CORN, 30" LH | 1952L
CORN, 30" RH | 1952R
CORN, WIDE 1960
CORN, WIDE LH | 1960L
CORN, WIDE RH| 1960R

PLAIN ROWCROP SWEEP

(NOTE) USE (2) 1/2 X 3-1/2
PLOW BOLTS (#1044) 10
ATTACH NH3 KNIFE.

WELDED BEAN RIDGING SWEEP

PLAIN BEAN | CORN

WIDTH SWEEPS | RIDGING| RIDGING
SWEEP | SWEEP
——PART NUMBERS--

14" 1107 - 1117
14" END 1271 ————] 1282
16" 1108 1118 1120
16" END 1272 1277 1283
18" 1109 119 1250
18" END 1273 1278 1284
20" 1110 1254 1251
20" END 1274 1279 1285
22" 1111 1255 1252
22" END 1275 1280 1286
24" 1112 1256 1253
24" END 1276 1281 1287
NH3 1113
KNIFE
NH3 W/ 1288
2 TUBES

1071-HAIR PIN
COTTER

1639-CLEVIS PIN
(1/2" x 3-1/47)

\rup DOWN BEAN RIDGER




1195

THREADED BACK PLATE

1194
STD SHIELD MT!
FOR 30" ROWS
(SEE SHIELD MOUNT
SHEET FOR OTHER
ROW WIDTHS)

.

-
-
-
- -

1026 — 5/8X4-1/2
NC BOLT ()

f
)
i
5/8 X 3-1/2 i
NC BOLT (2) L.
1071 -
HAIR PIN
1069
1/2 X 4 CLEVIS PIN
1026

5/8 X 4-1/2 NC BOLT (4)

1027

5/8 X 8 BOLT,
USE 2 TO MOUNT
1 SHIELD/GANG
OR:

1028

5/8 X 8-1/2 BOLT,
USE 2 TO MOUNT 2
SHIELDS/GANG.

POPRoP00oo)

PPORPPCP0Ro00)

(M
&

SHIELD ASSEMBLY

1191
SHIELD TOP TUBE

1009
5/8 NC NYLOCK NUT (4)

1003
‘( 5/8 NC NUT (2)

1054 .
5/8 LOCK WASHER _-~

(2)

1198
SHIELD TOP

1012
1/4 NC SERR. FLANGE NUT
22 PER SHIELD

1036
1/4 X 1/2 CARR. BOLT
22 PER SHIELD

-
-

-
-

/’o r"

A 1049
1) 1/2 FLAT WASHER

i (4/ROW)

1
] 1038

3/8 X 1

1193 CARR. BOLT
SHIELD LINKAGE (4/ROW)
ARMS (2)

| A S g g Y

1009
5/8 NC NYLOCK NUT (4)

1196
1192 LH SHIELD SIDE

SHIELD ADJUSTMENT BRACKET

/ 1013 1197
3/8 SERR. FLANGE
NUT (4) RH SHIELD SIDE



9100 shield mount tubes

Description

22" shield mount
30” shield mount
36" shield mount
38" shield mount
40" shield mount

48” shield mount

9600 Shield mount tubes

Description

20” shield mount
22" shield mount
24" shield mount
30” shield mount
36" shield mount

38” shield mount

Shield mount lengths

Part #
2567
1194
2562
2563
2564
2611

Part #
2568
2569
2570
2561
2564
2565

¥

Tube length Total length

6-11/32"
10-5/8"
13-7/8”
14-7/8"
15-7/8"
20-1/4"

8-15/16"
13"

16"
16-15/16"
17-7/8”
22"

Tube length Total Length

7-9/32"
8-11/32”
9-13/32”
12-5/8
15-7/8"
16-29/32”

9-13/16”
10-13/16”
11-13/16”
14-7/8”
17-7/8"
18-27/32"



MOUNTING FRAME

i
o0
o0 Z
z & :
o
@ z =
P 2 S
n w s3] ~
& = < - z
(&) m = o x
2 iy o -
w a o -
- w (&)
H = = £z oz ce
3 P z - 0O I
— o M X T -© -~
o) - Q = :
wn [l
® % z
© = o
et
/4
% b x
[
¢ 5 82
z BC -
= ~Na
0 - O
M > -
o
-

3

[¥9]
>
<«
=
5 & g5
ox s o
aw m
T e oz
Hod g 5&
o o z o
-nz= o - T
o
- - m
\ >
< be 7
= 0
©
x5 -
= S
r~
25 3
oz o
Q
z 35
© s °8
- - <~
S 52
B Q oz
— 2z O —
~ Te J W} [+ 0]
x 0 2% o
5~ : o
M - Q
n ¥ z
193 .
o -
-

"



